



Fire Resistance based on Canadian Fire Standard CAN/ULC-S109

Test Certificate

Mermet is pleased to confirm that the fabrics listed below were tested at The Govmark Organization, Inc. following CAN/ULC-S109 Small & Large Flame Test.

These tests indicate that the fabrics listed below meet the requirements for fire resistance at laboratory conditions based on CAN/ULC-S109 conditions.

Avila Twilight	Natte
Chroma™	S Screen
Deco Screen	T Screen
E Screen	T Screen Deco
E Screen with KOOLBLACK® Technology	T Screen Naturals
Flocké®	T Screen with KOOLBLACK® Technology
Greenscreen® Reflect™	Vienne
Greenscreen Revive®	Vizela
M Screen	

Ali Fisher
Product Manager

1/2/2018
Date

5970 N. Main Street • Cowpens, SC 29330

General Office : Ph (864) 463-1200 • Fx (864) 463-1202

Sales Department : Ph (866) 902-9647 • Fx (866) 902-8522

www.mermetusa.com